&2 _

BLACK&VEATCH | SIERERE D)

<

110 West Walker Avenue, Asheboro, North Carolina 27204-0728, (919) 672-3600, Fax: (919) 672@/

County of Dare B&V Project 23464.200
THM Study B&V File B
July 28, 1993

Dare County Desalination Plant
600 Mustian Street
Ki11l Devil Hills, North Carolina 27948

Attention: Mr. Bob Oreskovich

Gentlemen:

Black & Veatch is pleased to forward our final report on "Evaluation of
Disinfection Byproduct Reduction Alternatives" prepared for the Dare
County Regional Water Supply System.

We offer our appreciation to Bob Oreskovich, John Richeson, Darrell
Merrill and their respective staff's for all the assistance provided

during the preparation of this study.

Black & Veatch appreciates the opportunity to have been involved in this
[...]
2. Nags Head System .................... ... V-3

3. Kill Devil Hills System . ..., V-4
C. DBP Reduction Procedures Implemented at Dare County ..... V-5
D. DBP Control Techniques . ........ ..., V-5

1. Reduced Chlorine Contact Times . ..................... V-6

2. Alternative Disinfectants . . .............. ... ... . ..., V-8

3. Removal of DBP Precursor Compounds ................. V-8

TC-1




Page No.

VI. Analytical Testing Summary ...........cueeinenerneeeee. . VI-1
A. Distribution System THM / THAA Levels ................. VI-1
B. Reverse Osmosis Plant Testing ... ............ ... ....... VI-2
1. Procedures . ... ..ottt e VI-3

2, RESUMS & ottt et e e e e VI-3

C. Skyco Water Treatment Plant Testing .................... VI-4
1. Skyco Well THMFEP ... ..o VI-5

2. Ozone Testing . ...t imine i VI-7

3. Testingat Skyco WTP ... ...t VI-8
D. Fresh Pond Water Treatment Plant Testing ................ VI-9
1. Sample Preparation . ..........c..ouiiiiiiiiieenn VI-9

R =53 01§ VI-10

E. CONCIUSIONS & v vttt v ettt e e ettt e i e ii e eieen VI-11
VI1I. Disinfection Byproduct Control Alternatives .. ................ VII-1
A. Limit Free Chlorine Contact Times ..................... VII-1
1. Disinfection Requirements .......................... VII-2

2. Reverse Osmosis Plant . .......... ... ... ... .. VII-2

3. Skyco Water Treatment Plant ... ..................... VII-4

4. Fresh Pond Water Treatment Plant ................... VII-6

B. Alternative Disinfectant . ............ ...y VII-7
1. Reverse Osmosis Plant . ......... ... .. ... ... on. VII-8

2. Skyco Water Treatment Plant . ....................... VII-9

C. Removal of DBP Precursor Compounds .. ............... VII-10
1. Carbon AdSOIPtion . . ..o vvvtvi i VII-10

2. Membrane Processes . ...........iniiiiiiiiia.n VII-14

3. Anion Exchange Resin ........... ... ... .. ....... VII-22
VII. Evaluation of DBP Control Alternatives ................... VIII-1
A. Construction CostS . . v v v v ittt i e e VIII-1
B. Operation and Maintenance Costs . .................... VIII-2
1. Reduced Bypassat ROPlant .................... ... VIII-4

2. Chloramination . ........euuuieneeremunnnnnnnn.. VIII-6

Table of Contents (Continued)



Table of Contents (Continued)

Page No.
3. Anion Exchange Plant ................ ... .. ... .... VIII-6
4. Carbon Adsorption Plant ............ ... ... . ..... VIII-7
5. Skyco Ozonation/Filtration Plant . . ................... VIII-7
6. Skyco Nanofiltration Plant ......................... VIII-7
7. Increased RO Plant Production ..................... VIII-9
C. Present Worth Costs . ........ ... ... . VIII-10
D. Unit Water Costs .. ..., VIII-10
E. Matrix Evaluation .............. ... ... . .. VIII-11
0 G e o o] 1T 1o« T IX-1
Appendices
Appendix A Distribution System THM Data
Appendix B Experience with Chloramines at North Carolina Ultilities
Appendix C Comparative TTHM / THAA Data
Appendix D Testing Results for RO Plant
Appendix E  THMFP Data for Skyco WTP Wells
Appendix F Ozone Demand Testing Data for Skyco WTP
Appendix G Testing Results for Skyco WTP
Appendix H Testing Results for Fresh Pond WTP
Appendix I Disinfection CT Calculations for Fresh Pond WTP
Appendix ] THMFP Reduction Experience for Nanofiltration
Appendix K Macroporous Anion Exchange Resin Information
List of Tables
Page No.
Table II-1  Present Worth Costs for DBP Control Alternatives ........ II-5
Table II-2  Unit Water Costs for DBP Control Alternatives .......... II-6
Table III-1 Raw & Treated Water Quality for Reverse
Osmosis Plant (July 1990-March 1993) ................ II1-3
TC-3




Page No.

Table III-2 Raw & Treated Water Quality for Skyco Water

Treatment Plant (July 1990-February 1993) .. ........... III-5
Table V-1  Trihalomethane Monitoring Data Summary for

Dare County Distribution System . ................... V-3
Table V-2 Dare County Distribution System Trihalomethane

Levels for Areas Served by RO, Skyco Plants ........... V-4
Table VI-1 Comparative TTHM, THAA Concentrations for

Dare County Distribution System . ................... VI-2
Table VI-2 TTHM Formation Potentials for RO Plant

Treated Water . ... ...ttt VI-4
Table VI-3 Water Analysis Results for RO Plant Raw,

Treated Water .. ... .ottt Vi-4
Table VI-4 TTHM Formation Potentials for Skyco Wells:

Historical Monitoring Data ......................... VI-6
Table VI-5 TTHM Formation Potentials for Skyco Wells:

April 1993 Monitoring Period . ........ ... ... ... .... VI-6
Table VI-6 Water Analysis Results for Skyco WTP . ................ VI-8
Table VI-7 Water Analysis Results for Fresh Pond WTP ........... VI-10
Table VII-1 Chemical Requirements for Alkalinity/pH '

Adjustment at ROPlant ............. ... . ... ... VII-16
Table VII-2 Combined RO/IX Plant Capacities for Treated

Water THMFP = 50ug/L ... ... VII-17
Table VII-3 Design and O&M Parameters for Skyco

Nanofiltration Plant ............ ... ... ... ... ... VII-20
Table VII-4 Trihalomethane Levels for Regional Distribution

System vs. RO Plant Production ................... VII-22
Table VIII-1 Probable Project Cost for Reduced RO

Plant Bypass . ... ...ttt VIII-1
Table VIII-2 Probable Project Cost for Chloramination ............ VIII-2
Table VIII-3 Probable Project Cost for 5 mgd

Anion Exchange Plant . ......................... VIII-3
Table VIII-4 Probable Project Cost for 5 mgd Carbon

Adsorption Plant . . ....... ... ... i VIII-3

List of Tables (Continued)

TC-4




List of Tables (Continued)

Page No.
Table VIII-5 Probable Project Cost for 5 mgd
Ozonation/Filtration Plant . ...................... VIII-4
Table VIII-6 Probable Project Cost for 4.5 mgd
Nanofiltration Plant . . ... ..... ..o, VIII-5
Table VIII-7 Probable Annual Operations and Maintenance
Costs for Reduced RO Plant Bypass . .............. VIII-5
Table VIII-8 Probable Annual Operations and Maintenance
Costs for Chloramination . . ... ......ovevinan. .. VIII-6
Table VIII-9 Probable Annual Operation and Maintenance
Costs for 5 mgd Anion Exchange Plant ............. VIII-7
Table VIII-10 Probable Annual Operation and Maintenance :
Costs for 5 mgd Carbon Adsorption Plant ........... VIII-8
Table VIII-11 Probable Annual Operation and Maintenance
Costs for 5 mgd Ozonation/Filtration Plant .......... VIII-8
Table VIII-12 Probable Annual Operation and Maintenance
Costs for 4.5 mgd Nanofiltration Plant . .. ........... VIII-9
Table VIII-13 Present Worth Costs for DBP
Control Alternatives . ...............utiunnnn.. VIII-11
Table VIII-14 Unit Water Costs for
DBP Control Alternatives ...................... VIII-12
Table VIII-15 Matrix Evaluation . . . . ... . it VIII-14
List of Figures
Following
_Page No.
Figure III-1 Dare County Water Treatment and
Storage Facilities ..........covuienennii .. I1I-6
Figure VI-1 TTHM Rate-of-Formation for RO Treated Water . ........ VI-3
Figure VI-2 TTHM Rate-of-Formation for Ozonated Skyco Water . . .. .. VI-7
Figure VI-3 TTHM Rate-of-Formation for Skyco Softened Water ... ... VI-8
Figure VI-4 TTHM Rate-of-Formation for Fresh Pond
Filtered Water . .. ..ot VI-10
TC-5




List of Figures (continued)

Following
Page No.
Figure VII-1 Fresh Pond Water Treatment Plant Clearwell
Baffle Configuration . ............ ... o . .. VII-6

TC-6




l. Introduction

The Dare Regional Water Supply System encompasses an extensive system of
water treatment, storage, and distribution facilities which serve various public water
systems within Dare County. The treatment facilities produce a high-quality finished
water which typically meets all current state and federal water quality standards.
However, total trihalomethane concentrations within the distribution system serving
Kill Devil Hills recently exceeded the Maximum Contaminant Level of 100 ug/L. In
addition, impending regulations being promulgated under the 1986 Amendments to
the Safe Drinking Water Act will include more stringent standards for total
trihalomethanes, and new standards for other disinfection byproducts. Reductions
in the current level of disinfection byproducts within the systems served by the Dare
Regional Water Supply System are therefore required to comply with both current
regulations and the more stringent future regulations.

A. Purpose

The purpose of this study is to identify and evaluate potential methods for
reducing current levels of disinfection byproducts within the distribution systems
served by the Dare Regional Water Supply System.

B. Scope

The study area for this project includes the areas currently served by the Dare
Regional Water Supply System’s three water treatment facilities. The principal
elements of the study are the following:

1. Review historical trihalomethane monitoring data for areas served by the
RO, Skyco, and Fresh Pond water treatment facilities.

2. Evaluate the level and speciation of trihalomethanes formed upon
chlorination of treated waters from the RO, Skyco, and Fresh Pond plants
for a variety of chlorine contact periods and simulated distribution system
conditions.

3. Review current water treatment practices, and identify practices which may
contribute to excessive formation of disinfection byproducts.

4. Identify and evaluate potential treatment methods for reducing current
disinfection byproduct levels within the systems served by the Dare Regional
Water Supply System to ensure compliance with impending regulations.

I-1




AN PN S S B N G EE e M WS G GN SN WA e M W B

Conduct laboratory and bench-scale testing as necessary to confirm critical
assumptions and/or to generate required data for evaluation of treatment
alternatives.

5. Develop opinions of probable costs for the construction and annual operation
and maintenance of treatment modifications or facilities required to comply
with disinfection byproduct regulations.

6. Prepare a report summarizing the findings and recommendations of the

study.

Abbreviations
Abbreviations used in this report are as follows:

C Celcius

CaCO, Calcium carbonate

cm Centimeter

DBP(s) Disinfection byproduct(s)

D/DBP(s) Disinfectant/disinfection byproduct(s)
DEH North Carolina Division of Environmental Health
EPA United States Environmental Protection Agency
F Fahrenheit

GAC Granular activated carbon

gpd Gallons per day

gpm Gallons per minute

GWDR Groundwater Disinfection Rule
HAAC(s) Haloacetic acid(s)

HPC Heterotrophic bacteria

IX Ion exchange

Ib Pound

MCL Maximum Contaminant Level
MCLG Maximum Contaminant Level Goal
MG Million gallons

mgd Million gallons per day

mg/L Milligrams per liter

NTU Nephelometric turbidity unit

O&M Operation and maintenance

I-2




PAC

psi

RO
SDWA
sq ft
SWTR
TDS
THAA(s)
THM(s)
THMFP
TTHM(s)
TOC
ug/L
umhos/cm
uv

WTP

Powdered activated carbon

Pounds per square inch

Reverse osmosis

Safe Drinking Water Act

Square foot

Surface Water Treatment Rule
Total dissolved solids

Total haloacetic acid(s)
Trihalomethane(s)

Trihalomethane formation potential
Total trihalomethane(s)

Total organic carbon

Micrograms per liter

Micromhos per centimeter (conductivity)
Ultraviolet (light)

Water treatment plant

I-3



Il. Summary of Findings and Recommendations

A. Findings

Under the impending Disinfectant/Disinfection Byproducts (D/DBP) Rule, the
Maximum Contaminant Level (MCL) for total trihalomethanes (TTHMs) will
likely be reduced from the current 0.10 mg/L (100 ug/L) to 80 ug/L by 1997, and
may be further reduced to 40 ug/L during year 2002 under Stage 2 of the
regulation. Systems served by the Dare Regional Water Supply System will be
unable to comply with these revised MCLs unless treatment modifications to
reduce TTHM formation are implemented.

During April 1993, the Kill Devil Hills system exceeded the current TTHM MCL
of 100 ug/L, and the four-quarter running TTHM average (the current basis for
assessing compliance with the regulation) for the Nags Head system was

99.3 ug/L.

Water Production Department staff have implemented measures to reduce
treated water disinfection byproduct (DBP) levels. However, these measures
have not reduced TTHM concentrations to levels which comply with either the
current MCL or the probable future MCLs.

Proposed increases in the amounts of Fresh Pond and Skyco treated water
delivered to the regional distribution system will likely increase the severity of
current TTHM compliance problems, as water from these plants has significantly
higher TTHM formation potential than treated water produced at the RO plant.

An MCL of 60 ug/L for total haloacetic acids (THAAs) will likely be included in
the impending D/DBP Rule; the MCL may be reduced to 30 ug/L during year
2002 under Stage 2 of the regulation. Monitoring of system THAA levels
conducted during this study at eight locations showed an average system THAA
concentration of 37.3 ug/L; individual sample concentrations ranged from 20 to
49 ug/L. Reductions in system TTHM levels to achieve compliance with
impending regulations should also result in compliance with impending MCLs for
THAA:s.




10.

11.

7-day TTHM formation for RO plant treated water at blended water
conductivities ranging from 300 to 700 umhos/cm was less than 20 ug/L in all
cases. This suggests that current problems with high TTHM concentrations in
portions of the system served primarily by the RO plant can be attributed to
intermixing of waters from the RO and Skyco/Fresh Pond plants. Reaction of
organic precursor compounds present in the Skyco/Fresh Pond treated waters
with bromine in the RO treated water results in increased levels of both TTHMs
and bromoform when these waters are combined in the distribution system.

Evaluation of TTHM formation potentials (7-day, pH 9.0) conducted by two
independent laboratories for individual wells serving the Skyco plant confirmed
previous testing data which indicate that the wells exhibit high formation
potentials (average TTHM formation potential for all wells was 260 ug/L;
maximum formation potential for a single well was 344 ug/L).

TTHM formation potential testing for the Skyco wells indicates that selective
blending would not yield any significant reductions in system DBP levels.

Ozonation of softened water from the Skyco plant did not reduce TTHM
formation at extended chlorine contact times to levels that would permit
continued use of free chlorine as the secondary disinfectant within the distribution

system.

Based on the potential for formation of excessive bromate concentrations, use
of ozone, followed by chloramines as the secondary disinfectant at the RO plant
is not considered a viable alternative to free chlorine for reducing DBP
formation. (Allowable treated water bromate concentration will likely be 10 ug/L
under the impending Disinfectant/Disinfection Byproducts Rule.) While limited
testing conducted by other utilities indicates that addition of ammonia prior to
ozonation may reduce bromate formation, effectiveness of this treatment
technique is apparently site-specific. Pilot-scale testing would therefore be
required to assess process effectiveness.

Treated water TTHM formation potential (272 ug/L at 7 days, pH 9.0) and total
organic carbon concentration (4.62 mg/L) for the Fresh Pond plant suggest that

I1-2




A SR U G AN G5 OGN S5 08 B R O MR R GR OGN Am W b

12.

13.

14.

15.

this plant may have significant influence on DBP levels within the systems served
by the Dare Regional Water Supply System.

TTHM formation for treated water produced by the RO, Skyco, and Fresh Pond
plants following 30 minutes of contact time with free chlorine was less than
25 ug/L in all cases. This data suggests that use of chloramines as a secondary
disinfectant, following primary disinfection with free chilorine, would reduce
TTHM concentrations within the distribution systems served by the Dare
Regional Water Supply System to less than the probable future TTHM MCLs

of 80 ug/L and 40 ug/L.

Evaluation of TTHM rate-of-formation for treated water from each of the
Regional Water Supply System’s three treatment facilities indicates that TTHM
concentration reaches 50 ug/L (the goal established for this study for evaluation
of DBP reduction alternatives) after approximately 9 hours of chlorine contact
time for the Skyco treated water, and after approximately 8-10 hours for Fresh
Pond treated water. TTHM concentration for the RO treated water never
exceeded 20 ug/L at blended water conductivities ranging from 300 to
700 umhos/cm.

Treatment of Skyco raw water using the existing membranes currently stored at
the RO plant would not reduce treated water DBP concentrations to levels which
would result in compliance with impending regulations under most operating
conditions due to inadequate membrane production capacity. (Projected capacity
of the existing membranes is approximately 500 gpm (0.72 mgd), based on 75
percent raw-to-product conversion.)

TTHM monitoring data for the Dare County regional water distribution system
suggest that compliance with the current TTHM MCL of 0.10 mg/L. (and
possibly the impending MCL of 80 ug/L) could potentially be achieved by
increasing RO plant production rates to approximately 70 percent of the total
system production. However, problems with high TTHM levels may still be
experienced at Manteo and within the Nags Head system when the Fresh Pond
plant supplies the majority of the Nags Head treated water.

I1-3




16.

17.

18.

19.

20.

Feasibility of increased RO plant production for meeting TTHM MCLs could be
readily evaluated through adjustment of plant production rates (i.e., increase RO
production to supply approximately 70 percent of the total system demand)
approximately one to two weeks prior to collection of the next group of TTHM
monitoring samples.

It is unlikely that expanded RO plant production would result in compliance with
the impending future TTHM MCL of 40 ug/L.

Construction of ion exchange systems utilizing macroporous anion resins to
remove DBP precursors cannot be recommended at this time due to limited full-
scale operating experience. However, preliminary opinions of probable cost for
this treatment alternative indicate that it could provide a cost-effective means of
reducing current treated water DBP levels. Pilot testing of these resins currently
being conducted at Cape Hatteras should yield valuable information regarding
process effectiveness and costs.

Opinions of probable project costs (the total of probable construction cost and
contingencies/engineering/administrative costs) and annual operation and
maintenance costs were developed for six DBP reduction alternatives. The
alternatives were evaluated using present worth analysis. Present worth costs for
each alternative (i.e., the sum of the project cost and the present worth of the
annual O&M over 20 years at an interest rate of 7.5 percent) are summarized
in Table 1. Unit water production costs for the DBP reduction alternatives are
summarized in Table 2. All costs reflect May 1993 price levels.

A weighted matrix evaluation which considers both total cost and "non-cost"
related criteria was used to compare the five DBP reduction alternatives.
The alternatives were ranked based on the following criteria:

» Total Project Cost

* Annual Operation and Maintenance Cost

* Risk / Reliability

*  Quality of Water Produced

»  Control/Flexibility

» Ability to Meet Current/Future Regulatory Requirements

11-4




M O G @ o) G5 G WS G0 BN WR SN SR WY WP BN A Em an

Table II-1

Present Worth Costs for
DBP Control Alternatives

Total Present Worth Total
Project Cost | of Annual O&M | Present Worth
Alternative $ $ $

Chloramination 390,000 281,000 671,000
Increased RO Plant 0 2,249,200 2,249,200
Production
Skyco Anion Exchange 3,505,000 1,218,000 4,723,000
Plant;
Reduced RO Bypass
Skyco Ozonation/ 4,555,000 1,125,000 5,680,000
Filtration;
Reduced RO Bypass
Skyco Nanofiltration 6,715,000 3,626,000 10,341,000
Plant;
Reduced RO Bypass
Skyco GAC Plant; 4,535,000 12,343,000 16,878,000
Reduced RO Bypass

*  Waste Disposal Requirements

* Ease of Implementation / Compatibility with Existing Facilities
Based on the results of the matrix evaluation, alternative rankings are as follows
(in decreasing order of desirability, when all factors are considered):
* Increase RO plant production to approximately 70 percent of the total
system production, on an annual basis (matrix evaluation rating: 81

points).

* Add provisions for chloramination at the RO, Skyco, and Fresh Pond
plants (matrix evaluation rating: 77 points).
» Construct nanofiltration facility to replace existing Skyco treatment plant;
reduce amount of raw water blended with RO plant membrane

permeate (matrix evaluation rating: 72 points).




Table II-2

Unit Water Costs for
DBP Control Alternatives

Total Unit
Alternative Project Cost | Annual O&M Water Cost’
$ $/year $/1000 gals

Current WTP Operation 0 1,176,600 1.00
Chloramination 390,000 1,204,200 1.06
Increased RO Plant 0 1,397,200 1.19
Production
Skyco Anion Exchange 3,505,000 1,296,100 1.39
Plant; Reduced RO
Bypass
Skyco Ozonation/ 4,555,000 1,287,000 1.48
Filtration;
Reduced RO Bypass
Skyco Nanofiltration 6,715,000 1,532,300 1.87
Plant;
Reduced RO Bypass
Skyco GAC Plant; 4,535,000 2,387,400 2.42
Reduced RO Bypass

"Includes total project cost amortized over 20 years at 7.5% interest rate.

» Construct granular activated carbon adsorption facilities at Skyco plant;
reduce amount of raw water blended with RO plant membrane

permeate (matrix evaluation rating: 66 points).

* Construct anion ion exchange facility at Skyco plant; reduce amount of
raw water blended with RO plant membrane permeate (matrix

evaluation rating: 49 points).

« Construct ozonation/pressure filtration facilities at Skyco plant; reduce
amount of raw water blended with RO plant membrane permeate

(matrix evaluation rating: 48 points).




21.

22.

23.

24.

Systemwide implementation of chloramination is the most cost-effective DBP
reduction alternative. Provisions for continued use of free chlorine as the
primary disinfectant at the individual treatment plants (prior to adding ammonia
to form chloramines) can be easily added.

A comprehensive public notification program should be conducted prior to
implementing chloramination. Based on the seasonal nature of a significant
portion of Dare County’s population, this program should ideally be initiated
approximately one year before converting to chloramines. An aggressive
program utilizing electronic media (radio/television), newspaper advertisements,
and monthly notices in consumer bills could reduce the duration of the
notification period to three to six months.

The risks associated with use of chloramines (potential for nitrification within the
distribution system; adverse impacts on kidney dialysis patients and fish-rearing
operations) are not considered excessive and can be minimized/eliminated by
maintaining proper chlorine/ammonia ratios at the treatment plants and by
conducting the public notification program prior to implementation.

Should Dare County feel that the risks associated with use of chloramines in the
distribution system are unacceptable (and assuming that increased RO plant
production does not yield compliance with current and impending TTHM MCLs),
the most desirable alternative would be to (1) reduce the amount of raw water
bypassing the RO process and install provisions for stabilization of treated water
(i.e., carbon dioxide feed facilities), and (2) construct a 4.5 mgd nanofiltration
membrane treatment plant to replace the existing Skyco treatment facility. This
would result in compliance with current and impending DBP regulations, while
allowing continued use of free chlorine within the distribution system.

Recommendations

In light of current TTHM compliance difficulties, the County may want to
reconsider (on a short-term basis) its decision to maximize use of the Skyco and
Fresh Pond plants and to reduce production at the RO plant. As treated water
from the Skyco and Fresh Pond plants exhibits significantly higher TTHM

I1-7



formation potential than the RO treated water, increases in the relative amounts
of Skyco/Fresh Pond delivered to the regional distribution system may result in
increases in the severity of current TTHM compliance problems.

Feasibility of complying with current and impending TTHM MCLs by increasing
RO plant production rates should be evaluated by adjusting the amount of RO
treated water delivered to the system to approximately 70 percent of the total
system demand. This increase in RO plant production should be initiated
approximately one to two weeks prior to collection of the next group of TTHM
monitoring samples (currently scheduled for September 1993), and maintained
until the samples are collected.

Water Production Department staff are encouraged to contact other North
Carolina utilities currently using chloramines in the distribution system (these
utilities are summarized in Appendix B) regarding implementation procedures
and overall effectiveness of the chloramination process.

The County should monitor results of pilot testing currently being conducted at
Cape Hatteras using macroporous anion exchange resins for removal of DBP
precursor compounds. Should results indicate that this process can successfully
reduce DBP formation to acceptable levels, Dare County should consider
conducting a similar pilot study using softened water from the Skyco plant to
assess feasibility and site-specific operating requirements.

The County should implement the selected DBP reduction alternative as soon
as possible in order to avoid further regulatory noncompliance. Should
chloramination be selected, development and implementation of the public
notification program should begin immediately, and Water Production
Department staff should work closely with North Carolina DEH officials to
ensure that a smooth transition to the chloramination process is achieved.

I1-8




lll. Existing Facilities and Operating Practices

The Dare Regional Water Supply System operates three water treatment
facilities; a 3.0 mgd reverse osmosis facility treating water from the Yorktown aquifer,
a 5.0 mgd ion exchange softening plant (the "Skyco" plant) on Roanoke Island, which
treats water from 10 wells, and a 1.4 mgd conventional surface water plant at Nags
Head which treats water from Fresh Pond. Treatment and operating practices for

the three plants are discussed below.

A. Reverse Osmosis Water Treatment Plant

The 3 mgd reverse osmosis (RO) plant began service in 1989. Eight wells supply
brackish water to the plant. Well depth is 425 feet, with the bottom 100 feet
screened. Capacity of each well is 500 gpm.

RO system feedwater pretreatment consists of acidification, addition of a
proprietary antiscalent (AF600), and S-micron cartridge filtration. Vertical turbine
pumps increase RO feedwater pressure to an average of 270 psi. The RO system
consists of three independent trains, each with a design permeate production capacity
of 850,000 gallons per day. Raw well water is blended with RO permeate to provide
approximately 1,000,000 gallons of finished water per day per treatment train. Each
RO train consists of 31 pressure vessels, each containing six spiral-wound membrane
elements. Pressure vessels are arranged in a two-stage configuration (22 first-stage
vessels, 9 second-stage vessels), and overall RO raw-to-product conversion is 75
percent. All membrane elements were originally UOP/Fluid Systems Model 8321 LP
TFC units; however, the second-stage elements were replaced during June 1991 with
Hydranautics Model 8040-LSZ CPA2 elements. This change was recommended by
the County’s membrane consultant to compensate for gradual increases in feedwater
TDS/conductivity levels since plant startup. The 144 Fluid Systems elements removed
from the second stage are currently being stored at the RO plant.

Posttreatment consists of blending of RO permeate with raw well water, and
addition of chlorine for disinfection, sodium hydroxide for adjustment of pH to
approximately 8.2, fluoride (hydrofluosilicic acid) for dental benefits, and a
polyphosphate-based corrosion inhibitor (Virchem 950). In the past, the typical RO
bypass flow rate was 10 to 15 percent of the total treated water produced; bypass
flows have recently been reduced in order to reduce the levels of DBP precursors at
the point of chlorine addition. Treated water flows to a 5 million gallon ground-level

I1I-1




storage reservoir, and high service pumps deliver the treated water from the reservoir
to the regional transmission main. The treated water typically has a TDS
concentration of about 400 mg/L, and a total hardness of 40 to 50 mg/L (as CaCOy).

The concentrate stream from the RO process is discharged to a tributary to the
Atlantic Ocean under an NPDES permit.

The RO process is controlled by a programmable logic controller, which provides
automated control of pre- and posttreatment chemical feed rates and RO feedwater
pressures, and monitoring of all critical functions involved in the treatment process.

Monthly water quality records for July 1990 through March 1993 were reviewed
to evaluate performance and to identify typical operating practices. Data used in this
evaluation are summarized in Table III-1. (Note that the data represent a
compilation of monitoring results for one day each month, and therefore may not
reflect short-term variations in water quality.)

B. Skyco Water Treatment Plant

The 5 mgd Skyco plant, located on Roanoke Island, began service in 1979. Raw
water is pumped to the plant from 10 wells ranging in depth from 120 to 220 feet.
Eight of the wells were constructed along with the plant; two of the wells (well 12 and
13) were constructed during 1984. Rated capacity for eight of the wells is 500 gpm;
rated capacity of wells 11 and 13 is 600 gpm.

Treatment consists of ion exchange softening using four pressure cation-exchange
vessels. Provisions for blending of raw well water with the softened water are in
place but are not currently used; the softeners are operated in a "staggered
exhaustion" mode, which yields an average treated water hardness of approximately
80 mg/L (as CaCO,). One softener is currently out of service, and resin was recently
replaced in two of the four softeners. Regeneration of the resin is accomplished by
passing a sodium chloride solution through the resin bed. Regeneration brine
discharges to an onsite lagoon, which in turn overflows to Croaton Sound by way of
a drainage canal.

Zinc metaphosphate (Virchem 937) is added to the softened water, primarily to
sequester iron. Following addition of the zinc metaphosphate, chlorine is added for
disinfection, and fluoride (hydrofluosilicic acid) is added for dental benefits. The
treated water then flows to a 2 million gallon ground-level storage reservoir. A
chlorine residual of 0.1 to 0.5 mg/L is maintained at the reservoir discharge.

I11-2




Table III-1

Raw & Treated Water Quality
for Reverse Osmosis Plant

(July 1990 - March 1993)

Constituent Average Range
Total Alkalinity, mg/L. as CaCO,

Raw 252 190-284

Treated 47 30-66
Total Hardness, mg/L. as CaCO,

Raw 409 340-484

Treated 37 22-60
Calcium Hardness, mg/L as CaCO,

Raw 128 106-160

Treated 13 2-40
Total Dissolved Solids, mg/L

Raw 3050 2520-3310

Treated 400 300-450
Conductivity, pmhos/cm

Raw 6104 5270-6700

Treated 795 682-870
pH, Units

Raw 7.96 7.60-8.09

Treated 8.06 7.41-843
Color, units

Raw 14 4-27

Treated 1 0-4
Turbidity, NTU

Raw 0.81 0.14-1.61

Treated 0.13 0.03-0.28
Sodium, mg/L

Raw 682 570-880

Treated 91 63-142
Sulfate, mg/L

Raw 122 48-177

Treated 14.6 8.3-18.2
Chloride, mg/L

Raw 1760 1500-2000

Treated 185 170-210
Silica, mg/L as SiO,

Raw 13.2 5.2-16

Treated 19 14-23
Iron, mg/L.

Raw 045 0.34-0.52

Treated 0.05 0.03-0.08
Free Chlorine Residual, mg/L

Raw 1.56 0.96-2.34

Treated 0.77 0.16-1.54
Fluoride, mg/L*

Treated 1.02 0.91-1.17

*Fluoridation began September 1991.

ITI-3




Additional chlorine is fed at the high service pump suction. Four pumps deliver
treated water to the regional transmission main, while two pumps deliver treated
water directly to the town of Manteo.

Monthly water quality records for July 1990 through February 1993 were
reviewed to evaluate performance and to identify typical operating practices. Data
used in this evaluation are summarized in Table III-1. (Note that the data represent
a compilation of monitoring results for one day each month, and therefore may not
reflect short-term variations in water quality.)

C. Fresh Pond Water Treatment Plant

The Fresh Pond plant, located in the town of Nags Head, began providing water
for the regional water system during 1985. The raw water supply is Fresh Pond, a
surficial aquifer. Powdered activated carbon is added at the intake, and alum is
added in a flash-mixing chamber at the inlet to a 1 million gallon
flocculation/sedimentation tank. The tank is equipped with wooden baffles to affect
flocculation. Settled water flows to two dual-media filters. Chlorine is added at the
filter inlet to yield a residual of approximately 0.5 mg/L, and additional chlorine,
fluoride (hydrofluosilicic acid) and sodium hydroxide (for pH adjustment) are added
at the filter discharge. Filtered water enters a 40,000 gallon clearwell beneath the
filters, and is then pumped directly to the regional distribution main and/or to the 0.5
million gallon Nags Head storage reservoir (located adjacent to the treatment plant).

The Fresh Pond plant can operate at rates of up to 1.5 mgd for several weeks.
Production is limited by the need to maintain withdrawal rates from Fresh Pond at
900,000 gallons per day or less during June through September.

Tracer testing to assess disinfectant contact times has been conducted to satisfy
the requirements of the impending Surface Water Treatment Rule. The North
Carolina Division of Environmental Health (DEH) has assigned removal credits of
2.07-log cyst/1.66-log virus, based on its evaluation of plant facilities and operating
practices (see Section IV, "Regulatory Requirements" for a discussion of Surface
Water Treatment Rule requirements).

The Fresh Pond plant operates only on an "as needed" basis. Over the last
several years, the plant has typically operated from May through September (during
1992, however, the plant operated until December).

ITI-4



Table III-2
Raw & Treated Water Quality
for Skyco Water Treatment Plant
(July 1990 - February 1993)

Constituent Average Range
Total Alkalinity, mg/L as CaCO,

Raw 91 55-148

Treated 91 50-155
Total Hardness, mg/L as CaCO,

Raw 170 156-188

Treated 81 40-166
Calcium Hardness, mg/L as CaCO, :

Raw 126 114-154

Treated 55 20-88
Total Dissolved Solids, mg/L

Raw 300 230-317

Treated 319 224-450
pH, units

Raw 7.5 7.1-7.9

Treated 73 7.0-8.1
Color, units

Raw 14 7-22

Treated 11 4-21
Turbidity, NTU

Raw 0.67 0.37-1.0

Treated 0.67 0.21-1.80
Chloride, mg/L

Raw 48 43-57

Treated 70 53-154
Silica, mg/L as SiO,

Raw 344 279-42.3

Treated 33.5 28.8-37.2
Iron, mg/L

Raw 0.29 0.17-0.47

Treated 0.11 0.04-0.34
Free Chlorine Residual, mg/L

Treated 0.61 0.05-1.36

Distributed 0.61 0.16-1.26
Fluoride, mg/L*

Treated 1.03 0.84-1.17

*Fluoridation began August 1991.

D. Treated Water Transmission and Storage

The three treatment plants deliver treated water to a transmission system
consisting of approximately 15 miles of 16- and 24-inch ductile iron main. The
transmission main originates at the Skyco plant, passes under Roanoke Sound, and
extends north to the Kitty Hawk reservoir and pumping station. The towns of Nags
Head and Kill Devil Hills operate their own water distribution systems that are




supplied from metered connections to the transmission main at several locations.
Dare County owns and operates a distribution system west and north of Manteo on
Roanoke Island, which is served by an elevated tank at the Skyco plant site. The
town of Manteo owns and operates its own distribution system on Roanoke Island,
and receives water from a metered connection to the Skyco plant. The distribution
systems serving Kitty Hawk and Southern Shores, and unincorporated areas north of
Southern Shores (Duck, Sanderling) are owned and operated by Dare County. A
schematic representation of the regional transmission system, including plant and
storage reservoir capacities, is presented on Figure III-1.

Water Production Department staff indicate that the "average" population served
is approximately 13,000 (note that the total population served varies considerably
over the year due to the County’s popularity as a summer resort area).

E. Future Treated Water Production Considerations

Based on the high quality of water produced and the ease of plant operation,
Water Production Department staff would prefer to maximize use of the RO plant,
while reducing reliance on the Skyco and Fresh Pond facilities. However, several
factors preclude operation in this manner:

» The higher cost of water production, attributable to the high RO process

feedwater pressure requirements.

» County management policy that the RO plant serve as a "supplement" to the

Skyco and Fresh Pond plants.
» Restrictions on power usage patterns and consumption imposed by North
Carolina Power.

Water Production Department staff indicate that use of the RO facility will likely
be scaled back over the next several years. Based on information presented in the
Regional Water Supply System’s "Third Annual Report", the RO plant supplied 56
percent of the total system demand during 1991; the Skyco and Fresh Pond plants
supplied the remaining 38 percent and 6 percent, respectively. The staff predicts that
that the RO plant will supply "30 to 40 percent” of the total system demand over the
next two years, with the Skyco/Fresh Pond plants supplying the remaining 60-70
percent. No significant growth in treated water demand is predicted over the next
several years.

ITI-6




. Duck
' -—‘Q(l 0mg)
. ﬁQSouthem
Shores
(0.5 mg)
l A
itty Hawk
ping Station
| Q!?W)
' Kill Devil
Hills
(5.0 mg) (0.5 mg)
' RO WTP
. (3 mgd)
. Kill Devil
Hills
l (0.7 mg) T 16" Miin
\ — — — — —(8th Street)
' 24" Main
Nags Head
(0.5 mg)
. Fresh Pond
WTP
' (1.5 mgd)
- To Manteo
' Roanoke Sound %u;lgg)eet
~ Skyco (0.2 mg)
. Skyco WTP .
(5.0 mgd)
. NOT TO SCALE
Skyco (2 mg)
I BLACKQE ATCH DARE COUNTY WATER TREATMENT
PROGRESS BY DESIGN AND STORAGE FACILITIES Figure IIl-
' 23464.150-1 ADI




Based on Water Production Department staff projections, treated water
production for each plant over the next several years will be as follows:

RO WTP......ccoverurrnenee. 361.77 MGl/year (average 1.0 mgd)
Skyco WTP......uerreunee.e. 677.71 MGl/year (average 1.9 mgd)
Fresh Pond WTP............ 133.68 MG/year

The above treated water production figures were used during this study as the basis
for development and evaluation of DBP reduction alternatives.

IT1-7




IV. Regulatory Requirements

Aspects of several current or impending regulations under the 1986 Amendments
to the Safe Drinking Water Act (SDWA) which may affect current Dare Regional
Water Supply System treatment practices are discussed below. The EPA is
continuously modifying and revising these regulations in response to public comments
and results of new research regarding the potential toxicity of the compounds to be
regulated. The discussion which follows reflects current EPA positions on the various
water quality issues, or the opinions of personnel currently involved in the
development of the regulations. Major changes prior to final promulgation of the
regulations may therefore require revision of the conclusions and opinions presented
in this report.

A. Surface Water Treatment Rule

EPA published the final Surface Water Treatment Rule (SWTR) in June 1989.
The SWTR specifies mandatory performance requirements for filtration and
disinfection of surface water supplies and groundwater supplies "under the direct
influence" of surface water. As the Fresh Pond plant treats a surface supply, the
impact of any modification of current disinfection practices on compliance with this
[...]
IEA analyses. THMFP values for the composite sample (plant influent with all wells
running) also show good correlation (difference is approximately 10 percent, using
the average of the plant influent and softener discharge THMFP values reported by
Oxford); the average of the reported values is 272 ug/L.

Significant differences in reported THMFP values exist for wells 7, 8, and 13.
Values reported by IEA for wells 7 and 8 are substantially less than reported by
Oxford, both for this monitoring period and for the October 1992 monitoring period.
The significant differences between the Oxford and IEA results, and variations in
results reported by IEA for wells 7 and 8 and for the remaining wells suggest that the
IEA results for wells 7 and 8 may not accurately reflect actual THMFP conditions.
IEA’s reported THMFP value for well 13 (341 ug/L) is also significantly higher than

VI-5




1QV v-05} ¥9veS

HNeNOE A LVM AALVAYL O 4O NOLLVWHOA-A0-ALVI WHLL — \55nssone

(sheq) swi]

00/ m
...................................................................................... 009 >k ~ G}
00§ O
oor Vv
00€ [l
wa/soywin ‘AjAonpuo)

puadag

0¢




*  Plant influent/softener discharge THMFP values.

VI-6

. Table VI-4
TTHM Formation Potentials for
l Skyco Wells: Historical Monitoring Data
THMEFP THMFP TOC
Well No. (4/25/91) (10/16/92) (11/5/91)
' pg/L pg/L mg/L
1 143.2 237.2 2.49
4 30.4 2373 1.85
' 5 37.5 238.0 2.17
7 11.0 399.1 2.81
| 8 14.4 395.5 2.97
9 29.9 -- 3.13
. 10 35.5 240.5 2.49
11 203.4 244.1 2.17
12 216.3 297.2 2.49
. 13 37.9 253.6 2.17
Composite -- 362.1 -
' Table VI-5
TTHM Formation Potentials for
' Skyco Wells: April 1993 Monitoring Period
THM Formation Potential
' Well No. Onford EA /%%LQ\
ng/L pg/L ~—
1 229 265 2.41
l 4 284 274 2.87
5 250 268 4.10
I 7 344 113 9.54
8 333 94 4.49
9 283 299 13.3
' 10 227 268 2.74
11 243 266 3.32
I 12 274 289 5.65
13 246 341 3.00
l Composite 237/278* 286 3.13




the values reported by Oxford for this monitoring period (246 ug/L) and for the
October 1992 monitoring period (254 ug/L).

Based on review of the historical and current THMFP data for the individual
wells and the plant influent, an average raw water THMFP concentration of 300 ug/L
has been assumed in the evaluation of DBP reduction alternatives for the Skyco
plant. The data do not support a conclusion that reductions in treated water TTHM
concentrations would be realized by minimizing use of wells 7, 8, and 13.

2. Ozone Testing

To assess the ozone demand of the Skyco softened water, a sample of the water
was shipped to the Black & Veatch Mobile Water Research Facility while the unit
was located at the Nelson Water Treatment Plant in Winston-Salem, North Carolina.
Ozone was applied to the water in a batch reaction vessel, with the ozone residual
continuously monitored. An ozone residual (0.01 mg/L) was first observed at an
applied dosage of approximately 2.6 mg/L.. Higher applied ozone dosages yielded
increased ozone residual levels (residual increased to 0.12 mg/L at 4.15 mg/L applied
ozone dosage, and 0.23 mg/L at 5.9 mg/L applied ozone dosage). Based on this
preliminary bench-scale data, an average applied ozone dosage of approximately 2.5
to 3 mg/L is projected for disinfection of the Skyco softened water. While pilot-scale
testing is typically recommended to assess ozone requirements, results of this bench-
scale test can be used to develop probable construction and operating costs for a full-
scale ozonation facility at the Skyco plant.

Ozonation reduced color from the initial value of 20 units to approximately 14
units (note that the ozonated sample was not filtered prior to color analysis), and no
increase in turbidity was observed. 7-day TTHM formation potential (at pH 9.0) for
the raw (non-ozonated) sample was 345 ug/L, and total organic carbon concentration
was 270 mg/L. TTHM concentrations were determined for both the raw and
ozonated Skyco water samples for free chlorine contact periods ranging from 30
minutes to 96 hours. Results of these analyses are shown on Figure VI-2. Ozonation
reduced TTHM formation potential by approximately 46 percent at a chlorine contact
time of 30 minutes, and by approximately 33 percent at 6 hours’ contact time. No
significant increase in the levels of brominated THM species was observed for the
ozonated sample following chlorination. Ozonation did not, however, reduce TTHM
formation at extended chlorine contact times to levels that would permit use of free
chlorine as the secondary disinfectant within the distribution system. TTHM rate-of-

VI-7




1QV 2-061 ¥9¥€2

NS T IVM 0DANS AALVNOZO 404 NOLLVIWYOA-A0-ALVI WHLL enssan

(sinoH) awi |
001 08 09 ov 0c 0

ov

o
©

Qo
(e 0)

(1/6n) SWHLL

00}

oct

paleuozQ v/
.............................................................................................................. mey [ |-—{ Ol

puasag

09}




i
i
1
i
i
]
i
i
i
i
i
!
|
I
i
i
i
L
]

formation data indicate that TTHM concentration reaches 50 ug/L after
approximately 9 hours.

3. Testing at Skyco WTP

TTHM formation levels and speciation were determined for the softened Skyco
water at free chlorine contact times of 15 and 30 minutes in order to assess feasibility
of using chloramines as a secondary disinfectant to limit TTHM formation. TTHM
formation levels and speciation for the softened water at free chlorine contact times
of 1, 4, and 7 days (no pH adjustment), and 7-day maximum TTHM formation
potential (sample pH buffered to 9.0) were also determined. As raw water silica
levels could potentially limit raw-to-product conversion rates for membrane treatment
systems, silica concentration at the plant influent was determined to confirm the
accuracy of historical monitoring data. Results of this testing are summarized in
Table VI-6 and on Figure VI-3 (laboratory data are presented in Appendix G).

Table VI-6
Water Analysis Results for Skyco WTP
Parameter Value

Raw Water (Composite Well Sample)

Bromide, mg/L 0.180

Silica, mg/L 27.4
Softened Water

Total Organic Carbon, mg/L 3.30

TTHM Formation (15 minutes), ng/L 18.7

TTHM Formation (30 minutes), ug/L 24.3

THMFP (7-day, pH 9.0), ug/L 278

In all cases, the predominant THM compound formed was chloroform
(chloroform comprises approximately 50 percent of the total THM concentration for
the softened water following a chlorine contact period of 7 days). TTHM rate-of-
formation data (Figure VI-3) also correlates fairly well with monitoring data for this
same monitoring period on TTHM concentration at the Skyco plant discharge
(treated water TTHM concentration at the plant discharge was 102 ug/L). TTHM
rate-of-formation data (Figure VI-3) indicate that softened water TTHM
concentration reaches 50 ug/L after approximately 9-10 hours.

VI-8



10V §-0SL +9veE2

SNt WALVM AANALAOS 0IXNS HOA NOLLVWIOA-A0-TLVY WHLL w5 ssone

&=
(sheq) swiy
8 9 14 ¢ 0
_ ! ! 0

0¢

0] 74

00 =z
w
=
Q

8 LC

00t

Oct

ovi




D. Fresh Pond Water Treatment Plant Testing

As no historical data on TTHM rate-of-formation for the water produced by the
Fresh Pond plant was available, testing was conducted to assess TTHM formation
levels and speciation for the filtered water under a variety of simulated distribution
system residence times. Maximum TTHM formation potential (7 days, pH 9.0) and
total organic carbon concentration were also determined for the filtered water.
TTHM formation levels for the settled (unfiltered) water at free chlorine contact
times of 15 and 30 minutes, and for the filtered water (following pH adjustment to
7.5) at a free chlorine contact time of 30 minutes were also determined in order to
assess feasibility of using chloramines as a secondary disinfectant to limit TTHM
formation. Total organic carbon concentrations for the raw and filtered water were
analyzed to evaluate plant performance with respect to TOC removal and to assess
the ability to comply with the TOC limitations to be included in the impending
D/DBP Rule.

1. Sample Preparation

As the plant was not operating during the preparation of this study, it was
necessary to simulate plant performance through bench-scale treatment of the raw
water supply. Treatment procedures are summarized below.

Samples of raw water from Fresh Pond were collected by plant staff and shipped
to Black & Veatch’s Kansas City regional office, where the samples were prepared
for analysis. Coagulation/flocculation/sedimentation was simulated through jar testing,
using 2-liter square beakers on a Phipps and Bird Model 7790-400 six-paddle stirrer.
The 2-liter beakers include sample withdrawal taps located 10 cm below the water
surface. Alum and powdered activated carbon (PAC was supplied by plant staff)
were added at dosage rates typically used in the full-scale plant (50 mg/L alum, 7.5
mg/L PAC). Following alum/PAC addition, the samples were mixed for 30 seconds
at maximum speed (approximately 300 rpm). Mixer speed was then reduced, and
flocculation was carried out at 30 rpm for 10 minutes and 10 rpm for 10 minutes.
Floc particles were allowed to settle for 5 minutes, after which supernatant samples
were withdrawn from the individual beaker taps. The 5-minute settling period
corresponds to an "equivalent” settling basin hydraulic loading rate of 0.5 gpm/sq ft
(720 gpd per square foot).

Settled water was filtered by gravity through Whatman No. 40 filter paper.
Previous experience has shown good correlation between the quality of filtrate

VI-9



produced using this procedure and that of a well-operated conventional dual-media
filter. Filtered water pH was adjusted to approximately 7.5 using sodium hydroxide.
Settled and filtered water samples were then shipped to Oxford Laboratories in
containers supplied by Oxford.

2. Results
TTHM rate-of-formation for the filtered water is shown on Figure VI-4, and

results of total organic carbon and TTHM formation analyses are summarized in
Table VI-7. (THM speciation data are presented in Appendix H.) The coagulation/
sedimentation/filtration process provided a reduction in TOC concentration of
approximately 7 percent, and a reduction in TTHM formation potential (7-day, pH
9.0) of approximately 35 percent. While TOC removal for the full-scale plant may
exceed the level achieved during bench-scale testing, it is considered unlikely that the
plant can achieve the 2 mg/L limit required to avoid having to implement "enhanced
coagulation" under the impending D/DBP rule. (Note that if the TOC concentration
at the point of disinfectant addition exceeds 4 mg/L, treatment optimization/pilot
studies would be required under the impending D/DBP rule.)

Table VI-7
Water Analysis Results for Fresh Pond WTP
Parameter Value
Raw Water
Bromide, mg/L 0.115
Total Organic Carbon, mg/L 4.98
THMFP (7-day, pH 9.0), ug/L 416
Settled Water
pH 6.70
TTHM Formation (15 minutes), ug/L 7.2
TTHM Formation (30 minutes), ug/L 9.4
Filtered Water
pH 7.1
Total Organic Carbon, mg/L 4.62
TTHM Formation (30 minutes), ug/L 23.4
THMEFP (7-day, pH 9.0), ug/L 271.5

In all cases, the predominant THM species formed upon chlorination is
chloroform. Chloroform comprises approximately 78 percent (326 ug/L) of the raw

VI-10




1QV §-061'¥9¥Ee

VIN ALVM AAAALTIA ANOd HSAA 4OA NOLLVWIOA-AO-ALVI WHLL 151585 oue

|
(sheq) swil
8 9 14 ¢ 0
_ _ i 174
oy
-
09 T
=
o
=
Q
r

08

00}

0ct




water THMFP, and approximately 68 percent (185 ug/L) of the filtered water
THMFP. While treatment provided a significant reduction in chloroform formation
potential (43 percent for the 7-day, pH 9.0 analyses), formation potentials for the
remaining three THM species were not reduced. TTHM rate-of-formation data
(Figure VI-4) indicate that filtered water TTHM concentration reaches 50 ug/L after
approximately 8 - 10 hours.

E. Conclusions
Based on the testing discussed above, the following conclusions can be drawn:

TTHM formation for treated water produced by the RO, Skyco, and Fresh
Pond plants following 30 minutes of contact time with free chlorine was less
than 25 ug/L in all cases. This suggests that use of chloramines as a
secondary disinfectant, following primary disinfection with free chlorine,
would reduce TTHM concentrations within the distribution systems served
by the Dare Regional Water Supply System to less than the probable future
TTHM MCL of 40 ug/L.

7-day TTHM formation for RO plant treated water at blended water
conductivities ranging from 300 to 700 umhos/cm was less than 20 ug/L in all
cases. This suggests that current problems with high TTHM levels in
portions of the system served "primarily" by the RO plant can be attributed
to intermixing of waters from the RO and Skyco/Fresh Pond plants. The
presence of organic precursor compounds in the Skyco/Fresh Pond treated
waters, in conjunction with bromine in the RO-treated water, result in
increased levels of both TTHMs and bromoform when these waters are
intermixed (this is discussed in further detail below).

TTHM formation potential data for individual wells serving the Skyco plant
indicate that selective blending would not yield any significant reductions in
DBPs within the distribution system.

Ozonation of softened water from the Skyco plant did not reduce TTHM
formation at extended chlorine contact times to levels that would permit use
of free chlorine as the secondary disinfectant within the distribution system.
Treated water TTHM formation potential (272 ug/L at 7 days, pH 9.0) and
total organic carbon concentration (4.62 mg/L) for the Fresh Pond plant
suggest that this plant may have significant influence on DBP levels within
the systems served by the Dare Regional Water Supply System.

VI-11



»  The Skyco and Fresh Pond treatment plants will likely experience difficulties
in meeting the impending total organic carbon limit of 2 mg/L at the point
of chlorine addition.

« Reductions in TTHM concentrations to achieve compliance with impending
regulations should also result in compliance with impending MCLs for total
haloacetic acids (THAAs).

As discussed above, TTHM formation potential (7-day, pH 9.0) for RO-treated
water at all blended water conductivities evaluated was less than 50 ug/L in all cases;
TTHM formation following 7 days of free chlorine contact time at typical treated
water pH was less than 20 ug/L for all blended water conductivities evaluated.
Bromoform concentrations were also significantly less than typically observed in
portions of the distribution system served "primarily" by the RO plant. (Maximum
bromoform formation of 9.0 ug/LL occurred for 600 conductivity blended water
following 7 days of free chlorine contact time.) These data suggest that intermixing
of waters from the RO and Skyco/Fresh Pond plant is the primary cause of the high
TTHM levels within this portion of the distribution system.

Increased TTHM/bromoform formation following blending of RO-treated
groundwater and groundwater not treated by RO has been reported by other utilities.
The chemistry and kinetics of TTHM formation in the presence of bromide ions are
complex and not readily predictable. During chlorination of water containing
bromide ijons, chlorine oxidizes the bromide to free bromine, and this reaction
continues as long as bromide and a free chlorine residual are present. For the RO-
treated water, free bromine reacts with organic precursor compounds to form low
concentrations of bromoform. However, as treated water precursor levels are
relatively low following membrane treatment, all of the free bromine present does not
combine with organic precursors; an excess of free bromine therefore exists in the
treated water at the plant discharge. Intermixing of treated water from the RO and
Skyco/Fresh Pond plants exposes this free bromine to additional organic precursors
present in the Skyco/Fresh Pond waters, thereby increasing bromoform concentrations
following mixing, and producing a shift in THM distribution toward the brominated

species.

VI-12




VIl. Disinfection Byproduct Control Alternatives

Treatment methodologies to reduce current levels of disinfection byproducts in
[...]
and cylinder storage. As treated water hardness at the Fresh Pond plant typically
exceeds 50 mg/L as CaCO; (average 95-100 mg/L as CaCO,), provisions for softening
of the ammonia dilution water should be provided. The aqua ammonia feed system
would consist of storage for approximately eight 55-gallon drums of 15 percent aqua
ammonia (1.12 Ib ammonia per gallon), two drum scales, two metering pumps, and
a separate enclosure for the feed equipment and storage of the drums.

B. Alternative Disinfectant

As discussed in Section V, using a primary disinfectant which does not form
undesirable DBPs, with chloramines as a secondary disinfectant within the distribution
system, is another method to achieve compliance with impending DBP regulations.
For this study, ozone was evaluated as an alternative to chlorine for primary
disinfectant at the RO and Skyco plants. Ozone is being used with increasing
frequency in water treatment facilities, and its use is expected to expand considerably
following promulgation of new DBP regulations. In addition to disinfection, potential
benefits associated with use of ozone for treatment of groundwater supplies include
oxidation of iron, manganese, color, and, to a limited extent, TTHM and THAA
precursor compounds. Ozonation must precede conventional granular media
filtration in most cases to ensure effective removal of (1) the flocculated particles
resulting from the partial oxidation of dissolved organic materials present in the raw
water supply, and (2) precipitates formed during oxidation of iron and/or manganese.
Failure to remove these precipitates can result in passage of the precipitates into the
distribution system, with resulting water quality problems at consumer taps. Research
conducted by Black & Veatch and others indicates that while ozonation prior to
chlorine addition may not reduce ultimate TTHM formation levels, it can often
reduce the rate of TTHM formation, thereby yielding lower TTHM levels in the
distribution system. Most important, ozone eliminates the need for free chlorine as
the primary disinfectant.

Ozone is applied in gaseous form, and because of its instability, is generated
onsite. A contact chamber with multiple ozone feed/reaction cells is required to

VII-7




achieve optimum ozone utilization and effectiveness, and to satisfy disinfection
contact time requirements. As ozone treatment does not yield a sustainable residual,
a secondary disinfectant (typically chlorine or chloramines) must be added to prevent
microbial regrowth within the distribution system. Because of its highly reactive
nature, ozone should be applied before filtration at a point where water quality is
highest. This results in maximum disinfection efficiency, reduced ozone demands, and
minimum formation of disinfection byproducts.

Disadvantages of ozonation include high construction costs for the ozone
generation and contact equipment, high operating costs due to high energy
consumption rates, and general unfamiliarity of operators with the process.
Ozonation of waters containing bromide also results in the formation of bromate, a
potential human carcinogen which will likely be regulated at low levels under the
impending D/DBP regulation.

Use of ozone as the primary disinfectant at the RO and Skyco plants is discussed

below.

1. Reverse Osmosis Plant

Ozonation of the combined raw water bypass and RO permeate streams, with
subsequent addition of chlorine and ammonia to form chloramines, would reduce
TTHM and THAA concentrations in the distribution system to well below probable
future allowable levels. However, the presence of bromide in the blended water may
result in unacceptable levels of bromate in the ozonated water. The potential range
of bromate resulting from ozonation of waters containing bromide has not been well
documented. However, pilot-scale investigations conducted by others indicate that
bromate levels as high as 60 ug/L could be observed when bromide concentrations
are approximately 1 mg/L. (Limited monitoring data indicates that bromide levels
in the blended RO permeate/raw water stream may exceed 1 mg/L at relatively low
blending rates.) Limited testing conducted by other utilities indicates that formation
of bromate during ozonation can, in some cases, be controlled by adding ammonia
prior to ozonation. The ammonia combines with bromide to form bromamine, a
relatively unstable compound which decomposes rapidly. Formation of bromamine
prior to ozonation has been shown to reduce the formation of bromate during
ozonation. However, effectiveness of this treatment technique is apparently site-
specific and highly pH-dependent (effectiveness at pH less than approximately 8.0 is
apparently limited). Conversations with officials involved in the development of the

VII-8




impending D/DBP regulation indicate that an MCL for bromate of 10 ug/L will likely
be recommended. The ability to meet this stringent bromate MCL through addition
of ammonia prior to ozonation cannot be readily predicted; pilot studies using the
blended RO permeate and raw water would need to be conducted to assess process
effectiveness. Based on these uncertainties, ozonation of the RO treated water is not
considered a viable alternative to free chlorine for reducing DBP formation at this
time.

2. Skyco Water Treatment Plant

Review of historical TTHM monitoring data for portions of the system served by
the Skyco plant indicated that chloroform is the predominant THM species present,
and thus raw water bromide levels may be low enough to permit use of ozonation as
the primary disinfectant. Ozone demand and TTHM formation potential following
ozonation for Skyco treated water were therefore evaluated.

As discussed in Section VI, ozonation did not reduce TTHM formation at
extended free chlorine contact times (i.e., greater than 24 hours) to levels which
would permit continued use of free chlorine as the secondary disinfectant within the
distribution system. TTHM formation for the ozonated sample exceeded the
impending MCL of 80 ug/L and the potential future MCL of 40 ug/L at free chlorine
contact times of approximately 40 hours and 6 hours, respectively. Use of
chloramines as the secondary disinfectant following chlorine could, however, limit
TTHM formation to levels which would comply with both the impending MCL of
80 ug/L and the potential future MCL of 40 ug/L.

Addition of ozonation capability would require construction of an ozone contact
chamber and granular media filters between the existing ion exchange softeners and
the treated water storage reservoir. The ozone contact chamber would be divided
into four cells, with ozone fed to the first two cells through fine-bubble diffusers.
The third and fourth cells would provide detention time for dissipation of ozone
residual before the water is discharged from the contactor. A contact cell depth of
18 to 20 feet would be provided to ensure efficient transfer of ozone to the process
stream, and the multi-cell design would facilitate maintenance of ozone residuals
required for disinfection. Total contact chamber detention time would be 12 to 14
minutes at plant design flow rates. Hydraulic head loss through the chamber would
be approximately 3 feet because of the need to provide a weir discharge and water
drop at the contactor discharge for dissipation of dissolved oxygen and any residual

VII-9




ozone prior to filtration. Repumping of the ozone contactor discharge flow would
therefore be required to maintain the required hydraulic gradient between the
softeners and the treated water storage tank. Chlorine and ammonia would be added
at the filter influent to form monochloramine.

Use of an air-feed ozonation system has been assumed for development of
probable construction and annual operations and maintenance costs. A design
applied ozone dosage of 5 mg/L, and an average applied dosage of 3 mg/L. was
assumed. Ozone transfer efficiency of 90 percent or greater should be achieved for
the proposed contactor design.

Use of dual media (anthracite over sand) pressure filters is assumed for
development of probable construction costs. Filtration would be required to remove
the precipitates formed during ozone oxidation of iron/manganese and color. Design
hydraulic loading rate would be 4 gpm/sq ft, and the filters would be equipped with
hydraulic surface wash capability. The filters would be backwashed using treated
water from the storage reservoir, and backwash flows would be discharged to the
existing onsite softener brine disposal pond.

As compliance with impending DBP regulations could not be achieved using free
chlorine for residual maintenance within the distribution system, provisions for adding
ammonia at each of the three treatment facilities to form chloramines would be

required.

C. Removal of DBP Precursor Compounds

A third approach to controlling DBP formation is to remove the organic
precursor compounds which form DBPs prior to addition of chlorine. Treatment
techniques for precursor removal include adsorption using granular activated carbon,
membrane separation using reverse osmosis or nanofiltration, and ion exchange using
anionic exchange resins. These precursor removal techniques are discussed in detail
below.

1. Carbon Adsorption

Feasibility of using granular activated carbon (GAC) to remove organic DBP
precursor compounds has been evaluated through both pilot-scale and full-scale
testing at numerous locations throughout the United States since the late 1970s, when
the existing MCL for TTHMs was proposed. While GAC has demonstrated the
ability to remove DBP precursor compounds, effectiveness is somewhat site-specific,

VII-10



and cost-effectiveness is dependent upon the level of precursor removal required and
the "adsorbability” of the precursor compounds. Data on control of non-TTHM
DBPs through GAC adsorption of precursors is limited; however, the available
information shows indications of removal rates proportional to that for TTHMs.

a. Process Performance. GAC contactors typically exhibit three specific
breakthrough characteristics when used to remove DBP precursor compounds. The
first is an immediate breakthrough of the "non-adsorbable" fraction of the influent
precursor concentration. This "non-adsorbable” fraction is typically equivalent to 5
to 20 percent of the influent precursor concentration for most U.S. waters. The
second phase is characterized by a gradual breakthrough to a "steady-state” effluent
precursor concentration. The third phase consists of long-term “steady-state"
precursor removal. This third phase is characterized by long-term removal of
(typically) 20 to 40 percent of the influent precursor, with no apparent total
breakthrough of precursors to the contactor effluent. The two phases of primary
importance when evaluating use of GAC for precursor removal are the first and
second phases. If the non-adsorbable precursor fraction is relatively high, treatment
of waters with high DBP formation potentials may not be feasible because of
excessive passage of precursors through the carbon contactors during initial
operation. Likewise, if the increase in effluent precursor levels occurs very rapidly
during the second phase of contactor operation, run times between carbon
removal/replacement may be very short, thereby increasing GAC purchase and
replacement labor costs. Contactor run times to breakthrough are greatly accelerated
for waters exhibiting high DBP formation potentials.

Pilot- and full-scale operating experience with DBP precursor removal has shown
that GAC contactor breakthrough to unacceptable levels (as measured through
determination of TTHM formation potential of the contactor effluent) typically
occurs within several weeks of initial contactor operation. Contactor run times can
be extended somewhat through use of multiple contactors operating in parallel and
in a "staggered exhaustion" mode. Operation in this manner results in more efficient
carbon utilization, as individual contactors can be operated past the point that
breakthrough to the desired treated water DBP formation level occurs; blending of
the discharge from all contactors results in a treated water that meets the desired
treated water DBP formation potential. However, for waters with high DBP

VII-11




-

formation potential (i.e., THMFP greater than about 200 ug/L), the need for frequent
replacement of GAC may make this alternative cost-prohibitive.

Applicability of the GAC adsorption process, and implementation requirements
for the RO and Skyco water treatment facilities are discussed below.

b. RO Water Treatment Plant. Effectiveness of GAC for reducing treated water
DBP formation potential would be limited, due to the presence of bromide in the
blended RO permeate/raw water stream. While GAC would reduce the organic
content of the treated water (as measured by total organic carbon content) it would
not effectively reduce treated water bromide levels. The resulting increase in the
ratio of bromide to TOC concentrations would likely result in little or no decrease
in treated water TTHM concentrations, as formation of brominated THM species
would be enhanced at the higher bromide/TOCratios. Further evaluation of GAC
adsorption of DBP precursors at the RO plant was therefore not conducted.

c. Skyco Water Treatment Plant. GAC could be used to reduce treated water
DBP formation potential at the Skyco plant. An additional benefit would be
reductions in treated water total organic carbon concentrations to levels less than the
potential future maximum allowable level of 2 mg/L. However, the high TTHM
formation potential of the raw water (300 ug/L) would result in short contactor run
times prior to DBP precursor breakthrough. Assumptions used in the development
of probable construction and annual operating costs are discussed below.

GAC contactors would be pressure downflow units. Softened water from the ion
exchange softeners would be pumped to the contactors, and contactor effluent would
flow by gravity to the treated water storage reservoir (pumping would be required to
maintain the required hydraulic gradient between the softeners and the reservoir).
A multiple contactor configuration would be used in order to maximize carbon
utilization prior to replacement. An empty bed contact time of 15 minutes was
assumed, based on results of pilot- and full-scale evaluation of DBP precursor
adsorption. In order to reduce onsite fresh and spent GAC storage requirements,
and to simplify GAC transfer equipment requirements, use of contactors sized to hold
a standard 20,000 pound bulk shipment of GAC was also assumed. Under this
operating scenario, a single spare contactor would be required. (Virgin carbon would
be transferred from the delivery vehicle to the spare contactor, and exhausted carbon
from another contactor would then be transferred to the delivery vehicle and

VII-12




transported to the disposal site.) Use of a commercial replacement/disposal service
is assumed for periodic removal/replacement of exhausted GAC. Advantages
associated with use of a contract carbon service include the following:

+ Capital expenditure is minimized through reduction of onsite carbon storage
and associated transfer piping and equipment. All carbon transfer
operations are carried out utilizing transfer piping directly connected to the
GAC contactors and an onsite truck loading facility.

« Ultimate disposal of the spent carbon becomes the responsibility of the
contractor, thereby limiting the exposure of the utility to potential future
liability.

« Labor requirements for plant maintenance are reduced.

Contactors designed to hold a 20,000 pound bulk carbon shipment are typically

10 feet in diameter, with a GAC depth of approximately 10 feet. A total of 10 GAC
contactors (9 online, one spare) would be required to provide an empty bed carbon
contact time of 15 minutes at the plant design flow capacity of 5 mgd.

A primary factor in the overall operating cost of a carbon adsorption facility is
[...]
Pilot studies are currently being conducted at Cape Hatteras, North Carolina to
evaluate use of anion exchange resins for TTHM control. While information on
removal of THMFP across the resin bed is not currently available, the resin reduces
the influent TOC of 10.5-13.5 mg/L to approximately 2 mg/LL during initial exchange
vessel operation (i.e., less than 250 bed volumes throughput). TOC removal
efficiency decreases at higher throughput rates. Sufficient testing has not been
completed at this time to predict overall applicability of the process to TTHM control
at Cape Hatteras.

c. Full-Scale Operating Experience. A 15.3 mgd capacity plant located in
Hannover, West Germany uses a polystyrene-based macroporous anion resin to treat
a highly-colored groundwater supply. While the resin effectively removes dissolved
organic carbon (approximately 50 percent reduction at flow throughputs of up to
5,000 bed volumes), data on THMFP reduction are not readily available for this
facility.

The West Carteret Water Corporation in Western Carteret County, North
Carolina, owns and operates a groundwater treatment plant which includes a
1.56 mgd ion exchange system utilizing a macroporous anion resin for removal of
color. The plant was placed in service during September 1991. Three 10-foot
diameter exchange vessels (two currently equipped with resin, one unequipped), each
with a capacity of 360 gpm, are used to treat approximately 50 percent of the total
plant flow. (Raw well water is aerated, and a portion of the aerated water is
softened using the sodium-cycle ion exchange process. The anion exchange process
treats a portion of the softened water.) Empty-bed resin contact time is
approximately 4.9 minutes at design flow rates. The anion resin ("Tulsion A-72MP",
manufactured by Thermax Ltd.) was originally developed for decolorization of sugar
processing wastestreams. The resin supplier stated that this is the only municipal
water treatment plant in the United States which uses macroporous anion exchange
resin to remove color and organics. The resin is currently regenerated "every six
months" using a conventional sodium chlorine brine solution. The regeneration waste
is said to resemble "used crankcase oil" during initial stages of the regeneration
process. Regeneration waste discharges to a "sand pit" equipped with an underdrain
system; flow from the underdrain discharges directly to a stream. The resin
effectively removes color from the raw water supply (average raw color is 20-25
units). Long-term data on THMFP reduction capabilities are not available.

VII-24



N S WE M) R S gn G Wn R o

However, a single set of samples taken during November 1991 (approximately two
months after plant startup) showed that the anion exchange vessel influent THMFP
of 258 ug/L was reduced to 45 ug/L following the exchange process.

d. Conclusions. Although macroporous anion exchange resins have been available
for several decades, use of these resins by municipal systems to treat colored water
supplies and/or to remove organics/DBP precursors has not been investigated to any
significant extent. While initial experience with these resins appears promising, full-
scale operating experience is extremely limited, as i1s information on specific resin
performance capabilities (particularly for the polystyrene-based resins). EPA has not
expressed any intention to include the anion exchange process on its list of "best-
available" technologies to comply with the impending D/DBP rule. This treatment
process is therefore regarded as experimental at this time. Concerns related to use
of this technology which will need to be addressed prior to widespread
implementation include: (1) long-term resin reliability and structural stability, (2)
efficiency of regeneration under long-term usage (are organic materials retained on
the resin, thereby eventually reducing its effectiveness?), and (3) ability to reliably
remove TTHM and other DBP precursor compounds to levels which will permit
continued use of free chlorine as the disinfectant.

Based on the above considerations, a recommendation to proceed with use of the
anion exchange process to reduce treated water DBP levels in the Dare County
system cannot be made at this time. However, a preliminary opinion of probable
costs was prepared for a 5 mgd anion exchange treatment system at the Skyco plant
in order to evaluate potential costs relative to other DBP control alternatives under
consideration. Should this treatment technique compare favorably with other, well-
established DBP reduction methods, pilot-scale studies could be conducted to
evaluate site-specific performance characteristics.

VII-25



VIil. Evaluation of DBP Control Alternatives

Probable costs for the DBP control alternatives discussed in Section VII are
presented below. A matrix evaluation which considers other factors (ease of
implementation, compatibility with future requirements, water quality, risk/reliability,
flexibility), and recommendations for achieving compliance with both current and
future regulations are also presented.

A. Construction Costs

Opinions of probable cost for the DBP reduction alternatives discussed in Section
VII are summarized below. All costs reflect May 1993 price levels. Probable
construction costs are presented for each unit process and for major structures and
equipment. The cost for each component includes component-specific excavation and
sitework, piping, equipment and instrumentation, and construction labor. Also
included in each component is an allowance for general contractor overhead and
profit. Construction costs were developed based on past construction costs for similar
projects, from information provided by equipment suppliers, and from U.S. EPA cost
curves for water treatment facilities. To account for items not included in the major
cost component tabulations, and for engineering and administrative/legal fees a 30
percent service factor has been added to the individual component tabulations to
arrive at the total probable project cost. Probable project costs are summarized in
Tables VIII-1 through VIII-6.

Table VIII-1
Probable Project Cost for
Reduced RO Plant Bypass
Component Probable Cost
$
Liquid CO, Equipment 150,000
Electrical/Instrumentation 25,000
Sitework/Piping 15,000
Subtotal 190,000
Contingencies/Engineering/Administrative 55,000
Total Project Cost 245,000
VIII-1



Table VIII-2
Probable Project Cost for Chloramination
Probable Cost
Component Agua Ammonia Anhydrous Ammonia
$ $

Feed Equipment, Building

RO WTP 45,000 42,000

Skyco WTP 55,000 45,000

Fresh Pond WTP 40,000 37,000
Skyco Chlorine Contact Basin 70,000 70,000
Fresh Pond Clearwell Baffles 3,000 3,000
Electrical/Instrumentation 20,000 20,000
Sitework 10,000 10,000

Subtotal 243,000 227,000
Contingencies/Engineering/ 72,000 68,000
Administrative
Public Notification Program 75,000 75,000

Total Project Cost 390,000 370,000

Probable costs for chloramination presented in Table VIII-2 include an allowance for
development and implementation of a public notification program.

B. Operation and Maintenance Costs
Annual operation and maintenance (O&M) costs were developed for the DBP
control alternatives based on the following parameters:
* Annual treated water production:
- RO WTP = 361.77 MG/year
- Skyco WTP = 677.71 MG/year
- Fresh Pond WTP = 133.68 MG/year
» Electrical power cost = $0.06/kWh
» Labor cost (average including benefits) = $15/hour

VIII-2




Table VIII-3
Probable Project Cost for 5 mgd
Anion Exchange Plant

Component Probable Cost
$
Exchange Vessels, Regeneration Equipment 1,250,000
Anion Resin 460,000
Building 270,000
Booster Pumping 100,000
Electrical/Instrumentation 310,000
Sitework 120,000
Subtotal 2,510,000
Contingencies/Engineering/Administrative 750,000
Total Project Cost 3,260,000
Table VIII-4

Probable Project Cost for 5 mgd
Carbon Adsorption Plant

Component Probable Cost
$
Contactors, Piping 1,780,000
Initial GAC Charge 200,000
Backwash System 80,000
Building 570,000
Booster Pumping 100,000
Electrical/Instrumentation 410,000
Sitework 160,000
Subtotal 3,300,000
Contingencies/Engineering/Administrative 990,000
Total Project Cost 4,290,000
VIII-3




Table VIII-5
Probable Project Cost for 5 mgd
Ozonation/Filtration Plant
Component Probable Cost
$
Ozone Generation/Contactor 1,280,000
Ozone Building 125,000
Pressure Filters 1,070,000
Booster Pumping 100,000
Electrical/Instrumentation 350,000
Sitework 150,000
Subtotal 3,075,000
Contingencies/Engineering/Administrative 920,000
Subtotal 3,995,000
Aqua Ammonia Feed Systems 315,000
Total Project Cost 4,310,000

» Chemical unit costs:
- Aqua Ammonia = §1,020/ton of NH,
- Anhydrous Ammonia = $1,040/ton of NH,
- Carbon Dioxide (liquid form) = $98/ton
- Sodium Hydroxide = $338/ton
- Sodium Chloride (salt) = $49/ton
- Antiscalent (membrane treatment) = $1,800/ton
Other cost parameters which are specific to individual alternatives are discussed

below.
1. Reduced Bypass at RO Plant

Annual O&M costs presented in Table VIII-7 were developed using average
CO,/caustic dosages of 30 mg/l each, which should yield a treated water alkalinity of

VIII-4



Table VIII-6

Probable Project Cost for 4.5 mgd Nanofiltration Plant

Component Probable Cost
$

Membranes, Racks 1,980,000
Cartridge Filters 80,000
High Pressure Pumps 280,000
Cleaning System 70,000
Chemical Feed Systems 110,000
Building 910,000
Emergency Power Generation 570,000
Electrical/Instrumentation/Controls 590,000
Sitework 390,000

Subtotal 4,980,000
Contingencies/Engineering/Administrative | 1,490,000

Total Project Cost 6,470,000

Table VIII-7

Probable Annual Operations and Maintenance
Costs for Reduced RO Plant Bypass

Component Annual Cost
$/Year

Materials/Supplies 2,500
Power 4,900
Labor 1,400
Chemicals

Carbon Dioxide 4,500

Sodium Hydroxide 15,700
Total O&M 28,700

VIII-5




approximately 40 mg/L at a pH of approximately 7.5. Projected chemical dosages
assume no blending of raw water with RO membrane permeate; treated water
alkalinity prior to caustic/CO, addition would therefore be less than 10 mg/L, and
average membrane permeate pH is assumed to be approximately 6.5.

2. Chloramination
Annual O&M costs presented in Table VIII-8 are based on feeding ammonia at

an average dosage of 1 mg/L at each of the Regional Water Supply System’s three
treatment plants. Costs are presented for both aqua and anhydrous ammonia
systems. Included in the annual costs is an allowance for increased laboratory testing
(i.e., standard plate count test for each routine coliform monitoring sample) required
by North Carolina DEH when using chloramines as the secondary disinfectant.

Table VIII-8
Probable Annual Operation and Maintenance Costs
for Chloramination
Annual Cost
Component Agua Ammonia Anhydrous Ammonia
$/Year $/Year
Materials/Supplies 3,000 3,000
Power 1,400 700
Labor 8,200 8,200
Ammonia 5,000 5,100
Laboratory Testing 10,000 10,000
Total O&M 27,600 27,000

3. Anion Exchange Plant
Annual O&M costs presented in Table VIII-9 assume regeneration of the anion

exchange resin every 3 months, and complete replacement of the resin every 8 years
at a unit cost of $200 per cubic foot (per manufacturer’s price quotations). Power

VIII-6




Table VIII-9
Probable Annual Operation and Maintenance Costs
for 5 mgd Anion Exchange Plant
Component Annual Cost
$/Year
Materials/Supplies 10,000
Power 9,700
Labor 11,000
Salt 2,600
Resin Replacement 57,500
Total O&M 90,800

costs include energy required for booster pumping at an average pressure of
approximately 13 psi (i.e., 30 ft total hydraulic head increase).

4. Carbon Adsorption Plant

Annual O&M costs presented in Table VIII-10 are based on an average GAC
consumption rate of 1.5 pounds per 1,000 gallons treated, and a GAC replacement
cost of $1.10 per pound. Power costs include energy required for booster pumping
at an average pressure of approximately 13 psi (i.e., 30 ft total hydraulic head

increase).

5. Skyco Ozonation/Filtration Plant

Annual O&M costs presented in Table VIII-11 assume ozone addition at an
average applied dosage of 3 mg/L, and a unit energy requirement for ozone
generation of 11 kWh per pound of ozone. Power costs also include energy required
for booster pumping at an average pressure of approximately 13 psi (i.e., 30 ft total
hydraulic head increase).

6. Skyco Nanofiltration Plant

Parameters used in developing the annual O&M costs presented in Table VIII-12
were summarized in Section VII. Membrane replacement is assumed at 12 percent
per year at a unit cost of $1,200 per membrane element. Addition of sodium

VIII-7



Table VIII-10

Probable Annual Operation and Maintenance Costs

for 5 mgd Carbon Adsorption Plant

Component Annual Cost
$/Year
Materials/Supplies 10,000
Power 12,200
Labor 15,600
Carbon Replacement 1,144,300
Total O&M 1,182,100
Table VIII-11
Probable Annual Operation and Maintenance Costs
for 5 mgd Ozonation/Filtration Plant
Component Annual] Cost
$/Year

Materials/Supplies

Ozone 3,600

Filtration 2,800
Power

Ozone 13,000

Filtration/Pumping 7,900
Labor

Ozone 8,300

Filtration 18,500

Subtotal Ozone/Filtration 54,100
Aqua Ammonia Feed Systems 27,600
Total O&M 81,700

VIII-8




Table VIII-12
Probable Annual Operation and Maintenance
Costs for 4.5 mgd Nanofiltration Plant

Component Annual Cost
$/Year
Materials/Supplies 31,000
Power 74,000
Labor 60,000
Chemicals 27,000
Membrane Replacement 135,000
Total O&M 327,000

hydroxide at the membrane plant discharge at an average dosage of 5 mg/L is
assumed for adjustment of treated water pH to approximately 7.5. The projected
labor cost assumes plant staffing requirements as follows:

* 1 plant superintendent

* 5 plant operators

* 1 mechanic (25%)

* 1 electrician (25%)
As the nanofiltration plant would replace the ion exchange softening portion of the
existing Skyco plant, it is assumed that the current plant staff would operate the new
plant. Labor costs presented in Table VIII-12 therefore reflect only those costs in
excess of the current Skyco plant total annual labor cost of approximately $143,000.

7. Increased RO Plant Production

Annual O&M costs associated with this alternative assume increased RO plant
production to 70 percent (821.25 MG/year) of the projected annual treated water
demand, with the Skyco and Fresh Pond plants providing the remaining 25 percent
(293.84 MG/year) and 5 percent (58.07 MG/year), respectively. Unit treated water
production costs assumed for each plant, as discussed in the Dare Regional Water
Supply System "3rd Annual Report", are as follows:

VIII-9



RO Plant = $1.335/1000 gallons

» Skyco Plant = $0.842/1000 gallons

» Fresh Pond Plant = $0.920/1000 gallons

Based on the information presented above, total annual O&M for this alterative
is approximately $1,397,200/year.

C. Present Worth Costs

The total costs associated with building and operating each of the alternative
DBP control alternatives discussed above can be compared by adding the probable
project costs for the treatment facilities to the present worth of the annual operation
and maintenance costs incurred over an extended period of time for each alternative.
For the comparison presented below, a planning period of 20 years and an interest
rate of 7.5 percent was assumed.

As discussed in Section V, DBP control practices must consider treated water
quality for both the RO and Skyco plants (development of DBP control alternatives
for the Fresh Pond plant was not included in the Scope of Work for this study; costs
for DBP control at the Fresh Pond plant were therefore not developed). DBP
control alternatives incorporating both the RO and Skyco plants were therefore used
in developing the present worth costs presented below. All alternatives (with the
exception of the chloramination alternative, which encompasses all of the Regional
Water Supply System’s three treatment plants, and the expanded RO production
alternative) assume that provisions for reduced blending of membrane permeate and
raw water at the RO plant will be added. Present worth costs are summarized in